™ Please use this insert along with the main assembly manual. The following numbered
CO N C E PT 30 S X steps are te be used in acdition 1o, orin place of, the same numbered steps in the main
assembly manual.
- STABILIZER SEE-SAW '
ASSEMBLY

Step |
ACTUAL SIZE oD rench AN
"mﬁcr@wi I (15mm) Thread the set

Step 2 = Stabilizer See-Saw (HE-1)
‘+- Flybar (HE-17) S

faces out

mmm g sotew inlo the

MSKdSel S -- busting Do not tghten yet.
x4 Sel Screw * e .
4
f

7 Hilter Control Lever (HE-1) | T

5. Control Lever Bushing a Sta:E'i'IE;r;ontrol
{HE-1) Rod (HE-1) /
"KYQSHO" taces outwards.
INSTALLATION OF THE STABILIZER PADDLES

Make sure that the paddles are

positioned as shown.
\

Ty b g s i

— A0mm .

Screw on the nylon paddles to
30mm frem the end.

£y ASSEMBLY OF THE FEATHERING _. s Flapping Pin ' A
- %\ G- SSEITIbIelWO

# Stahbilizer Paddle {HE-4)

SHAFrS s 1350 Bearing &% y e Flappin?HPEinﬁushing
HE-1 :
M3X8 Hex Head Screw {2} o THrust Bearing( ‘ ) - ofthese
(HE-4) E 4 e Smaller inside
[D b N 12 Feathering Shatt diameter | arger inside diameter
M3 Washer(2) & 135f£?f}ﬂﬂ9~ & 6)@ HE-1} o "
MIXE8 i LA s w Fiapping Damper (HE-1) LGRIAN ]
143 Washer ST Beating Spacer (HE-4) - ] O
o < '4“ Large;#:isi Bearing Spacer (HE -4) L '/I
M3x8 Hex Head Screw . . Small 1.D. 9P ' Paosition the bearing side Install as shown
o e - T f : U‘UIUH
ASSEMBLY OF THE MAIN g e neea
ROTOR GF"PS #M2.6x12 Screw_— g ]
I = /é’fk " M2xBF/H Screw
M2X8 FIH Screw (2) RO ) - i
w  MainRotor Grip (A)(HE-1) (&} 7= 4 PivotBall flanged) o Assembls two grips
M2.6x12 Screw (8) — tHE-T) '
M2.6 Nut (8)

,PIvot Ball 2) flanged)

O ©

« Main Rotor Grip (B) (HE-1)

1= Entire contents © 1990.”0%.Im V10




@ MAIN FRAME ASSEMBLY M3x15 Hex Head Screw

4\
M3X12 Hex Head Screw (3) ii g Body MUM“glggigs)Head Serew

Follow Step 9 of the main 1 ‘\ |
manual except install the metal .
M3x15 Hex Head Screw (3) | threaded inserts with the hex

m head screws.

M3x18 S/T Screw (1)

(P
!Ma Nylon Nut (4)
i

M3 Washer (t*

: ; Threaded Ins[ert \

E-Clip (E-2.5) (4) ! (L) {metal) (HE-7)
@ - Threéiedlnsert {S) (metal) (HE-7)

Install #34 Body Mounts to both
frame sides.

ENGINE PREPARATION s Cooling Fan (HE 5

Remove the drivewasher from the engine. itis not 5
needed.

— &z Starter Cone (HE-5)

M2.6x6 S/T Screw

"~ {included with the engine)
6mmWasher

a Clutch {HE-5!

w 1680 Bearing.[=

(HE-4)

py N
Drilf two
2mm holes.

¢ Engine Mount /"
— (HE4)

. Engine e
Remove the engine Crarkshaft @ ;
backplate to hold the |
crankshatt from 4
turning while screwing S E

on the clutch. Then

reinstall. Thrustwasher included

with the engine. Next install the fan shroud as shown in Step
: 11 of the main manual.

The muffler will be
installed latar.

a Clutch Lining (HE-5)

Glue in the clutch lining using an instant type

M3x16 Hex Head Screws e ' (eyanoaciyate) glue.
g  Clutch Béll (HE-5)
MAIN FRAME FINAL ASSEMB LY M3x15 Hex Head Screw
oflow Step 13 from the main manual except use
the hex screws,

M3X105/T Screw (2) M3x12 Hex Screw {5

Gm[ﬂmmmwm

M3x15 S/T Screw (6) M3x15 Hex Head Screw (3

M3x25 S/T Serew (2) M3x18 Hex Head Screw (2)

] M3x28 Screw (2) M3xao ;ex Head Screw (2)




[[] TAILROTOR ASSEMBLY

M2x10 SITScrew 4  Tall Grip (A} (HE10)
T
NN
Step 3 e,

Follow Step 19 for assembly using the Gy
SX" tail blades. M3x14 Hex S;%%\' Y

™ Tail Blade {HE- 10}

Mf‘Nonn Nut

FININSTALLATION
2 ContruIrHld Eﬂ:;frls {HE-10)

o i

Follow Step 22 and install the two control
rods SUpports.

- Tail Control Guide (ME-17}

|
7 Bracket (HE-10}

Finishec tail section.

] CYCLIC CONTROL ROD INSTALLATION

Snap the Pivot Ball into the
Ball End first. Nextinstallitto o
the servo horn. '

M2x10 Hex Head Screw (2)

BT

Nut (4)

\ a PivotBall {2)

©0

NOTE: Depencing on servo
size, an extra M2 nut be-
tween serve arm and pivot
ball wiil work as a “stand off.” = ]
This may or may not be a LeltRlght Cyclic
needed 10 give the push rod Control Rod. (HE-9) " Ball Ends (HE-9)
a straight path o the given

contrel function.

Ball End (HE-9)

m  Fore/Aft Cyclic Controt Rod {HE-§;
M2x10 Hex Head Screw




THROTTLE CONTROL ROD INSTALLATION

Follow Step 27 of the main manual except instait the pivor balls
to the control red.

Servo Screw

— M2 Nut

/// a Pivet Ball

1» Ball End (HE-9)
=

M2x10 Hex Head
Screw

= Throttle Control Rod
(HE-9)
M2Nut  M2x10 Hex Head

M2x10 Hex Head Screw (2)

M2 Nut (4)

Pivot aII )

iy

\ I she Control Bod hits the frame, ber~ditumil it clears.

N . =" .
\ NOTE: if you are using a super tigre eng}ne you may wish 0 ins:all the pivet ball en the ins.de of the throttle arm.

m COLLECTIVE PITCH CONTROL ROD INSTALLATION _ <

‘-‘—“—‘_*——___ T ]
Main Rotor Shaft_7@8 ) These two lines should be parallel

e M2 Nut

. Pivot Ball
_//

10 B-all End {HE-9)

Pitch Lever

e
S \B&}I End Coliective Pitch Control Rod || ‘
D X ‘ .
v e - S
1 )
= Collective Pitch | W2x10 Hex Head Screw (1)

Controd Rod M2 Nut (2
e[ — ; (HE-9) \u
1 ]
j b Pivot Ball {1}
== @0

2]

PIY) TAIL ROTOR LINKAGE INSTALLATION = Telfelnconrol ——, ganenare

_- M2x10 Hex Head Screw
Assemble in order

9-9
) : i @ Remove the servo horn and
F;m:mf ig;xg?ﬂn T install the pxvot ball o the horn.
of the pivot ball, ---——- M2 Nut
0 Replace the horn.
—- %;WServo Screw
/i Ball Li"nk(HE-B)
M3x4 Set Screw |
M2x10 Hex Head Screw (1) M3x4SetScrew (1)  M2Nuti2) o  PivotBall (1) |
i i @0 |

—4 —



FOLLOW STEPS 30-33 OF THIS INSERT FOR BODY INSTALLATION

INSTALLATION OF THE
BODY MOUNT

M3x8 ST Screw (2)
(s
Step 1

Trim outthe
shaded areas.

Install the mountin the
direction shown.

n
A
3

Drill two 3mm holes (

with an aw! or hobby k—éﬁ\%,\

knife

M3x8 /T Screw
Ef] INSTALLATION OF THE CANOPY ~ Step2 e Step 3
Step 1 S '/7 Install the four screws. Do not
‘ L overtighten or else the plastic will
erwg:i:g ;r;sa @a . sinp out.
folowing the

cut off line,
N

|
e Canopy

Make two tmm

M2x55/TScrew | heles on each
(e L Attach the canopy to the body. side as indicated

with the arrows,

RPJAPPLYING THE DECALS

+ Carefully cut out the decals.

« Place them on where
shown using the numbers
asaguide.

© (@®OtherSide) T\\
L}

(®Other Side) @

To avoid air bubbles, start by
attaching the center of the
decal first and work your way

out @

. — :
EE]INSTALLATIONOF THEBODY _@&. ¢ L _—

Pull gut the body slightly 1o allow <_—~——-—"7,

clearance of the frame. e

Make sure that the body
mounts slide together.




" PARTS REPLACEMENT (FOLLOW PAGE 26 WHEN DISASSEMBLING NOTING THE DIFFERENCES BELOW. B

-3t Mixing Base

The SX™ Swashplate allows for more cyclic deflection, you may need to trim
where shown at the four auter ball ends.

Note the updated pitch rods ) €

are installed from the inside - - 2% Pitch Rods a

atboth the swashplate and
the mixing base.

Just remove enough to allow clearance.
Teo much may weaken the structure.

Note that there are two guides in the tail
boom. If the boom needs to be replaced,

remove both guides.
it Sﬁgﬁéuides
{ ADDITIONAL PARTS LIST FOR CONCEPT 30 SX™

Key # Part Quantty Key # Part Quantity Key # Part Cuantity
#  Stabilizer See-Saw ... 1 gt YalBlades ..o 2 & Fore/AftCyclic Control Rod ............. 1
s Stabilizer Paddles ..., 2 g PivotBall B m LeftRight Gyclic Control Red .......... 1
2 Flapping Damper ........cvvvvi i € m Pivot Ball (flanged) ..o 9 oy Throttle Contro!Rod ..., 1
@ InrustBearingSpacar. ... 2 g BOty s Collective Pitch ContrelRod ............1
@ TnrustBeanng.. 2 gin  GRNODY .1 & Tail Rotor Control Rod .........

& MainRotor Grip (A) orccnniriin o 8 5 Decal Sheel ..o t ) Control Rod Supports ... 2
& Main Rotor Grip (B) ..o 2 0 Swash PIate .........oooverreerioonnsc L ¢ Clutch BEANNGS ..ovvvvriri e, &
s Threaded INSBIE) .oocoorecririrccene 3 @ Mixing Base ..o 1 & CRAEh st 1
g CWERBel o g PIERRODS i 2

@ CUteh Lining co.o.evervreeereeveene e 1 b Tracking Tape ..o cecevvenieenens 1

PURCHASING PARTS FOR KIT (SPECIAL CONCEPT 30 SX™ PARTS)

You can easily purchase repiacement parts for your kit. All of the parts that are identified by key numbers {see above) are usually not available singulariy, but we
offer these parts in convenient parts “packs” which can be purchased separately. To figure cutwhich parts pack you need, find tha key number for that part within the
manual. Then consult cur parts pack guide balow. When referring to the parts you need, always use the parts pack number, For instance, if you need a throttle
control rod (key #222) ask your dealer for Kysoho parts pack H-3212 {Serve Ball Link Set).

«  For parts other than listed here refer to pages 27 through 35 of the main manyal.

Stock# Parts Description Contains Stock # f,:f: Description Contains
KYOE1075 | H-3238 | Main Rotor Grip 2 B K2 KYOES015 | H-3217 | Herd Dampers X0

KYOE1145 | H-323¢ | Stabilizer Blade m X2 KYOES042 | H-3221 | Drive Gear/Clutchbell| a1

KYOE1155 | H3240 | StabilizerSee-Saw | s KYOE5038 | H-3211 | Metal Joint Set w3

KYOE1135 | H-3241 | Thrust Bearing MR BN KYOES052 | H-3220 | Tracking Tape %1

KYOE1125 | H-3242 | SwashPlate X 1 KYOES054 | H-3212 | Servo BallLink Set BEBBR K I X9
KYOE3095 | H-3243 | TailRotor Set ax 2 KYOE5105 | H-3234 { Metal Mixing Base @l N2
KYOE4105 | H-3244 | Body Set @1 KYOES5050 | #-3209 | Tail Link Guide Bx2

KYOE4107 | H-3245 | Canopy Set o 1 KYOESG44 | H-3222 | Ciutch Bearings Bx2

KYOE4055 | H-3246 | Decal Sheet B 1

KYDSHD ® Entre contents@ﬂQQD,Hoﬁlmc_




